
i 

 

 

 

 

Submitted by 

 

by 

Shahzad Jamil 

Forward Osmosis in Reverse Osmosis Concentrate 

Management 

A thesis submitted in fulfilment of the requirements for the degree of 

Doctor of Philosophy  

 

Principal Supervisor 

Prof. Saravanamuthu Vigneswaran 

 

University of Technology Sydney 

School of Civil and Environmental Engineering 

Faculty of Engineering and Information Technology 

JULY 2017 



ii 

Certificate of Authorship 

I certify that the work in this thesis has not previously been submitted for a degree nor 

has it been submitted as part of requirements for a degree except as fully acknowledged 

within the text. 

I also certify that the thesis has been written by me. Any help that I have received in my 
[...]
reduces DOC from approximately 56-60 mg/L to 4.8-11 mg/L (Guo et al. 2011). The 

majority of this DOC left in the biologically treated sewage effluent (BTSE) is 

refractory organics which are resistant to biological degradation. BTSE contains a 

complex mixture of organic materials known as Effluent Organic Matter (EfOM) which 

mainly consists of: 1) refractory organics; 2) trace levels of synthetic organic 

compounds produced during disinfection process and 3) soluble microbial products 

(SMPs) derived during the biological treatment process of wastewater (Guo et al. 2011; 

Shon et al. 2006a).  

EfOM in BTSE is mostly found in soluble form (86% of the chemical oxygen demand) 

(Shon et al. 2006a; Shon et al. 2006b) and these soluble/dissolved organics (DOC) are 

always difficult to remove (Guo et al. 2011). A UV chromatogram of BTSE showed 

several sub peaks in the range of 500–3000 Da. Stronger absorbance appeared at MW 

of 650 Da, 1000 Da, 1700 Da, and 2000 Da, demonstrating the presence of humic-like 

refractory substances. The weaker absorbance appeared at MW < 500 Da and MW > 

10,000 Da shows the presence of high MW organics and SMPs, respectively (Guo et al. 

2011).  

The presence of EfOM not only affects the current discharge standards of BTSE, but 

also becomes a main constraint to wastewater reuse (Jarusutthirak and Amy, 2006). 

Different organic constituents found in BTSE is discussed below (Shon et al., 2006b).  

i. Extracellular polymeric substances and soluble microbial products 



 

 

2-38 

 

This kind of organic matter is produced from bacterial metabolism during biological 

treatment and generally released during cell lysis, and diffusion through cell 

membrane/excretion (Barker and Stuckey, 1999). These products constitute the 

majority of the effluent COD (Shon et al. 2006b).  

ii. Proteins  

Protein is a complex structure and major constituent of living organisms and can 

decompose easily. Some forms of protein are soluble and others are not. Proteins 

contain carbon, hydrogen and nitrogen which is about 16% of protein. Urea and 

proteins are the main sources of protein in BTSE (Shon et al. 2006b). The organic 

nitrogen resulting to form nitrogenous DBPs is a potential cause of health problems 

(Bolto et al. 2004).  

iii. Carbohydrates  

Carbohydrates include starch, cellulose, sugars, etc. which can be degraded by enzymes 

of some bacteria and produce alcohols and carbon dioxide (Shon et al. 2006b). 

Carbohydrates provide a carbon source for microbes, and these are important for an 

effective biological treatment. However, such compounds are found to be major 

foulants in membrane processes (Jarusutthirak et al. 2002).  

iv. Fat, oil and grease (fog) 

These can be measured as fatty acids and their elimination during the biological 

treatment stage is 98-100%.   

v. Surfactants  



 

 

2-39 

 

Surfactants normally lower the surface tension of a liquid and thus generally permit 

easier spreading. These are made up of organic compounds consisting of hydrophobic 

and hydrophilic groups and are known to be significant pollutants.  

vi. Endocrine-disrupting chemicals (EDCs) and pharmaceuticals and personal care 

products (PPCPs)  

EDCs and PPCPs are found in trace amounts (µg-ng per Litre) in the aquatic 

environment. They are also known as trace organics which are considered to be 

potential threats to ecosystems. An EDC has been defined by the Organization of 

Economic and Cooperative Development (OECD), as “an exogenous substance or 

mixture that alters the function(s) of the endocrine systems and consequently causes 

adverse health effects in an intact organism, or its progeny or (sub) populations” (Lister 

and Van Der Kraak, 2001). EDCs can be pesticides, persistent organochlorines and 

organohalogens, heavy metals, phytoestrogens, synthetic and natural hormones, etc. 

(Daughton and Ternes, 1999). PPCPs are mainly medications used by humans and 

animals and these include a wide range of chemical contaminants originate from human 

use and excretion, veterinary applications of a variety of products, such as prescribed or 

non-prescribed medications, disinfectants, etc. The PPCPs found in an aquatic 

environment are analgesics, anti-inflammatory drugs, antibiotics, antiepileptic drugs, 

beta-blockers, blood lipid regulators, etc. (Daughton and Ternes, 1999). 

Pharmaceuticals are designed to be biologically active and may affect non-target 

organisms (Ying et al. 2004). The molecular weight of PPCPs ranges from 200 - 500 to 

1000 Da.  

Among the pharmaceuticals, non-steroidal anti-inflammatory drugs (NSAIDs), 

anticonvulsants, lipid regulators and antibiotics are considered to be a potential group of 



 

 

2-40 

 

environmental contaminants as these are often detected in aquatic environments. These 

NSAIDs are drugs with analgesic, antipyretic and anti-inflammatory effects, and drugs 

such as ibuprofen and diclofenac fall into this category. Anticonvulsants such as 

carbamazepine which is used in the treatment of epileptic seizures are often found in 

municipal sewage effluent. Lipid regulators such as gemfibrozil are used to lower the 

lipid levels in blood. Antibiotics are employed to treat infectious diseases and these 

include penicillins, tetracyclines, sulfonamides, and fluoroquinolones (Virkutyte et al. 

2010).  

Pharmaceuticals compounds are complex molecules and are developed and used due to 

their specific biological activity (Kümmerer, 2009). The pharmaceuticals taken by 

humans or other organisms are not completely metabolized by their body and residues 

can be excreted via urine and faeces as unchanged parent compounds, and as 

metobolites. Effluent from municipal WWTPs is the main source of discharging such 

compounds into the environment.  

Toxicity experiments with a mixture of NSAIDs showed that combined toxicity of 

pharmaceuticals are much higher than the single compound due to synergistic effects 

(Cleuvers, 2004). Pharmaceuticals usually occur in aquatic environments as mixtures 

(Virkutyte et al. 2010).  

Lee et al. (2011) studied the chronic effect of pharmaceuticals on fresh water 

crustaceans and on fish, in which both species were exposed to diclofenac for up to 3 

months. There is a marked decrease in reproduction observed at 25 mg/L for Daphnia 

magna, whilst it was 50 mg/L for Moina macrocopa. A long-term (3 months) exposure 

of diclofenac at 25mg/L on Daphnia magna significantly reduced reproduction. Another 

study (Nassef et al. 2010) revealed that adult Japanese medaka fish (Oryzias latipes) 



 

 

2-41 

 

exposed to a mixture of PPCPs (composed of carbamazepine, dicofenac, triclosan) for 9 

days affected their feeding behaviour and altered the swimming speed. 

 

2.9 Concluding remarks 

The production of fresh water and disposal of wastewater are major challenges of 21th 

century. Reverse osmosis (RO) membrane plants are used extensively for brackish 

water (total dissolved solids (TDS) range 1000–10,000 ppm) desalination and industrial 

water (TDS=100–1000 ppm) purification. These plants operate at about 75% product 

water recovery so that 25% of feed water is wasted as concentrated brine. The large 

quantities of concentrated brine generated has a disposal problem especially when the 

plants are located inland. Because of high disposal costs, there is a need to re-use and 

conserve this water. In order to achieve higher recoveries, therefore, alternate processes 

are required. Forward osmosis using natural osmotic pressure of DS is an option to treat 

this concentrated brine. But it generates another concentrated brine, which has to be 

treated to recover fresh water. That is not economical option. Pressure assisted forward 

osmosis (PAFO) technology using fertilizer draw solution (FDS) does not require 

regeneration and it can be used as such for any targeted application. NF is another 

option to treat this concentrated brine because it does not require any DS. Therefore, the 

final NF permeate can be recycled back to RO system. 

 



 

 

3-1 

 

 

 

 

Chapter 3  

 

 

MATERIALS AND METHODS 



 

 

3-2 

 

 

3.1 Introduction 

In this chapter, the role of the various materials used and parameters is outlined. The 

methods used for different analyses are discussed. Three different experimental set ups 

were used. Each set up compared the performance of various FO and NF membranes 

performance by employing different DS and process conditions. Each plan has its own 

experimental protocols to obtain desired results. The general methods used are 

explained in this chapter. The specific information is given in chapers 4,5 and 6. 

3.2 Chemicals used 

In this study various types of feed solutions and draw solutions were employed. 

Because quality of permeate greatly depends upon membrane properties the quality of 

FS and DS used. 

For standard data evaluation and performance testing, AR grade chemicals supplied by 

Sigma Aldrich, Australia were used, as received without any further treatment. Draw 

solutions (DS) and synthetic feed solution (FS) batches were prepared by dissolving 

measured quantities of these compounds in deionized water (DI). 

3.2.1 Draw solutions (DS) 

Potassium chloride with concentrations of 0.25 to 1 molar and sodium chloride 2-3 

molar concentration were used as draw solutions.  

3.2.2 Feed solution (FS) 

Reverse osmosis (RO) concentrate samples were obtained from the Water Reclamation 

and Management Scheme (WRAMS) water recycling plant at Sydney Olympic Park, 

which is located at Homebush Bay in New South Wales. Its composition is given below 

(Table 3.1). 



 

 

3-3 

 

Brief description of Water Reclamation plant 

The main operation in this treatment plant is mechanical pre-treatment by screening and 

grit removal followed by biological treatment comprising of a sequencing batch reactor 

(SBR) with two tanks. The biological treated wastewater (BTSE) is disinfected by UV 

disinfection, then the effluent was pumped to the water treatment plant. Water produced 

from the water reclamation plant or water from the brickpit reservoir receives its final 

processing at the Water Treatment Plant: water passes through continuous 

microfiltration to remove all particles larger than 0.2 microns (including parasites and 

bacteria). The MF unit has a total capacity of 7500 m3/d and consists of 0.2 µm hollow 

fibre membranes (US Filter-Memcor), arranged in three blocks with 90 modules each 

(Chapman, 2006). The MF effluents then passes through reverse osmosis (RO) to 

reduce salinity. There are two RO treatment trains with a two-stage RO system. Each 

train has a capacity of 1000 m3/d and is operated alternately on a daily basis.  



 

 

3-4 

 

Table 3. 1 General composition of ROC 

Parameters Units Range 

Total organic carbon (TOC) mg/L 18.0-36.0 

Total inorganic carbon (TIC) mg/L 78.0-95.0 

UV254 1/m 0.7 

pH  7.8 

Conductivity mS/cm 2.6-3.6 

Alkalinity as CaCO3 mg/L 380 

 

Ca2+ mg/L 73.0-108 

Mg2+ mg/L 63.0-84.0 

K+ mg/L 48.0-75.0 

Na+ mg/L 376.0-563.0 

Silica as Si mg/L 0.85 

 

Br- mg/L <5 

Cl- mg/L 478.0-819.0 

F- mg/L 4.8 

SO4
2- as S mg/L 51.0-98.0 

NO3- as N mg /L 5.5-17.0 

Total P mg /L 6.9 

 



 

 

3-5 

 

Synthetic ROC: 

Synthetic ROC was prepared by mixing chemicals and its composition was comparable 

with real ROC. Chemical composition and properties of synthetic ROC is given in 

Table 3.2. 

Table 3. 2 Chemical composition and properties of synthetic ROC 

Parameters Units Chemical composition   

CaCl2.2H2O  mg/L 292  

NaCl mg/L 750  

KCl mg/L 90  

NaF mg/L 7  

MgSO43H2O mg/L 450  

KH2PO4- mg/L 15  

NaHCO3 mg/L 80  

Glucose mg/L 200  

Yeast mg/L 300  

  

Total organic carbon (TOC) mg/L 18.7 

Total inorganic carbon (TIC) mg/L 15.6 

pH  5.5 

Conductivity mS/cm 2.65 

TDS mg/L 1569 

NH4-N mg/L 4.04 

Phosphate mg/L 18.2 

COD mg/L 440 

Alkalinity as CaCO3 mg/L 150 

 



 

 

3-6 

 

3.3 Experimental set-up 

3.3.1 Forward osmosis unit 

The experimental set-up of the employed bench-scale forward osmosis (FO) unit is 

shown in Fig. 2.3 (Chapter 2). The specially designed cross-flow membrane cell is the 

core unit. It features a channel on each side of the membrane, which allows the feed and 

draw solutions to flow through separately. Each channel has a length of 77 mm, a width 

of 26 mm, and a height (thickness) of 3 mm; with an effective area of 20×10-3 cm2 (Fig. 

3.2). The flow through each channel was controlled by a variable speed drive (Cole-

Parmer, Magnetic Pumps, USA). The targeted cross-flow rates for both the feed and 

draw solutions were adjusted manually using flow meters (Cole-Parmer Rotameters). 

 

The temperature of both DS and FS was maintained through a water bath, in which 

stainless steel coiled pipes are immersed. The water bath’s temperature is controlled 

using a temperature controller heater/chiller system (Thermoline BL-30, Australia). 

Photo of FO set-up and membrane test all are shown in Fig. 3.1.  

 

Fig.3.1 Bench Scale FO set-up at the UTS laboratory 



 

 

3-7 

 

 

 

Fig.3.2 Overhead view of FO test cell with active flow cell of 2.6 x 7.7 x 0.3 cm on 

each side of the cell and double sealing 

3.3.2 Forward osmosis membranes types 

Three types of FO membranes obtained from Hydration Technologies Inc. (HTI), USA 

namely cellulose tri-acetate embedded polyester screen support (CTA-ES), Cellulose 

Triacetate non-woven support CTA-NW and Polyamide Thin–Film Composite 

embedded polyester screen support (TFC-PA-ES) were used in this study. Membrane 

properties are shown in Table 3.3. 



 

 

3-8 

 

Table 3.3 Properties of the FO membranes used (references provided by the vendor, 

otherwise specified) 

 CTA  CTA-NW  TFC-PA-ES  

Membrane supplier HTI 97322 USA HTI 97322 USA HTI 97322 USA 

Membrane type HTI OsMem CTA –ES 

Membrane  

HTI OsMem CTA –

NW Membrane 

HTI OsMem TFC–ES 

Membrane 

Membrane material Cellulose Triacetate 

embedded polyester 

screen support 

Cellulose Triacetate 

non-woven support 

Polyamide Thin–Film 

Composite (TFC) 

embedded polyester screen 

support 

Water permeation  

(acc. to supplier) 

9 LMH  

(FS: DI water,  

DS: 1M NaCl) 

4 LMH  

(FS: DI water,  

DS: 1M NaCl) 

17 LMH  

(FS: DI water,  

DS: 1M NaCl) 

Contact angle 62 60 Θ = 100 ° 

Pore size 0.74 nm  

( Xie et al., 2012  ) 

0.74 nm  

( Xie et al., 2012) 

0.67–0.71 nm  

(Wei et al., 2011) 

pH range 3 – 8  3 – 8 2 – 11 

Cleaning 

recommendation 

Cleaning chemicals 

approved for CA/CTA 

RO membranes 

Cleaning chemicals 

approved for CA/CTA  

RO membranes 

Cleaning chemicals 

approved for  

TFC RO membranes 

Maximum operating 

temperature 

710C 710C 710C 

Maximum 

transmembrane 

pressure 

- 10 psi 10 psi 

Thickness <50 µm  

(Cath et al., 2006) 

40 µm  

(Yip et al., 2010) 

 



 

 

3-9 

 

3.4  Experimental protocols 

3.4.1 Performance measurements 

Water flux was measured continuously by weighing the draw solution using a digital 

mass scale connected to a computer. The water flux (Jw) is calculated by using the 

following formula. 

        (3.1) 

3.4.2 Reverse solute flow  

Reverse draw solute flux for all experiments was monitored by measuring the electrical 

conductivity (EC) with a manual digital conductivity meter (Greisinger model GHM 

3430, Germany). The initial and final conductivity of DS was measured to calculate the 

reverse solute flow using the following formula. 

Js(%)= [1- Cdi/Cdfn]×100      (3.2) 

Where Js is the reverse solute flow in percent (%) and Cdi initial conductivity of DS and 

Cdfn is final normalized conductivity of DS.  

3.4.3 Salt rejection 

For flat sheet FO membranes were operated in the RO mode for feed water carrying 

1000 ppm NaCl. The electrical conductivity of the feed water and the permeate 